SINCE 1989 INDUSTRIAL SEWING MACHINE aEFHs1aaE

SHING LING. 2 </
)7 P @ e

VG-888A Series

o A e
R A = 5t B 4R 4 B SR AR AR

3-needle 5-thread Cylinder-bed Interlock Machine with
Direct-drive Servo Motor (Electric or Pneumatic Type)

EHFHUMERRAS

Spare Parts book & Instruction

B BRI A ke Bt
). SHING LING SEWING MACHINE CO, LTD. R fFuaky:

SINCE 1989 (€ ISO 9001:2008/CNS 12681 []krd







VG-888-A
INDEX

ooooooooooooooooooooooooooooooooooooooooooooooooooo

OPERATION GUIDE

A ~ INSTALLATION

B~ MOTOR AND BELT

C ~ LUBRICATION OIL

D ~ CHANGE OF LUBRICUTING OIL
E ~ REPLACING OIL FILTER

F~HOW TO REPLACE THE NEEDLES
G-~
H
I
J
K
L
M
N

THREADING

~ ADJUSTING THREAD TENSION

~ ADJUSTING THE NEEDLE THREAD EYELET

~ ADJUSTING OF TOP COVER THREAD EYELET
» ADJUSTING PRESSER FOOT

~ ADJUSTING THE PRESSURE OF PRSSER FOOT
~ ADJUSTING STITCH LENGTH

~ ADJUSTING DIFFERENTIAL FEED RATIO

ADJUSTMENT GUIDE

T QT MmO Qw >

~ ADJUSTING THE HEIGHT OF NEEDLE BAR

» POSITION OF NEEDLE AND LOOPER

~ ADJUSTING TIMING RELATION BETWEEN NEEDLES AND LOOPER

~ ADJUSTING THE HEIGHT OF REAR NEEDLE GUARD

» ADJUSTING FRONT AND REAR NEEDLE GUARD

~ ADJUSTING THE HEIGHT OF FEED DOG

~ ADJUSTING THE POSITION OF THE SPREADER

» FIXING OF TOP COVER THREAD GUIDE & TOP COVER THREAD EYELET
I~

THE POSITION OF LOOPER THREAD TAKE-UP

* TABLE TOP INSTALLATION (TYPE B)

*TABLE TOP INSTALLATION (TYPE A :

STANDARD )

- BB

~ EVEH

~ R EE

~ JEIHES A

~ BEBTHBEE ] R FHROT
 EFFRITH

+ FISRRA R

* SIUBERTHYEE

+ L EfSRIZESRAT R
~ PR SR

~ FHHAVER Fy 58 FE R %
~ G HREHYEHEE

B
* AR
A~ SRR
B~ $HELAISH A B3
C ~ $HELEISHITIS fr B (335
D - THSHH e i
E
F
G
H

[zzhmgHmommoow>

* AIRIES A Z %

~ AT YRR

+ EXfrERESE

+ L idR 2 EARESAYE E
[~ EHERIERIRAV L E
* — A [
* Rk AR E

PAGE/E
1

(e e N @) S ) e ) S ) e T L LV I o

CONTENTS
MISCELLANEOUS COVERS (1)

MISCELLANEOUS COVERS (2)

MISCELLANEOUS THREAD EYELETS
MISCELLANEOUS BUSHINGS & EYE GUARD

MAIN SHAFT DRIVING MECHANISM

UPPER SHAFT & NEEDLE THREAD TAKE-UP MECHANISM
NEEDLE BAR MECHANISM

PRESSER FOOT MECHANISM

SPREADER MECHANISM

LOOPER DRIVING MECHANISM

FEED DRIVING CONTROL MECHANISM

FEED DRIVING MECHANISM & NEEDLE GUARD
LUBRICATING MECHANISM

ATTACHMENT FOR HEMMING & SEAM COVERING
TAPE BINDING DEVICE & ITS NEEDLE GAUGE
COMPACT-SIZE SERVO MOTOR & ATTACHMENT

R kI (1)

PR RN (2)
HAREEE R
EERERERH

T E B

E RS GRS
SRS

ERRAISTE

FEfigR LIS

NIt EEEI R

THEH B R B R A
THSt R Rk 2 RS

iz oy
SR
?Fﬁf@ﬂ%ﬁ[}\/ 4E

BTG %@JTAJ%

O 0 1 O L B~ L N =

e e e
AN N AW = O



A2 8E
INSTALLATION :

AR AR TR o 25 A ]
TE?F:%B%?&Z%Q‘? BT S -

Before installing machine, please
refer to table cut-out drawing to
cut out table correctly.

2. R LGB R, BCGHEAR R
sl -

According to the sequence of
installation, fix quake-proof,
base-fixed plate and other attachments.

R

Remarks :

(D ﬂ'ﬂ&“gﬂi
R I R RIE R 2 BB S 2
)52525 JBH - (8]

General table -

According to the sequence of Fig.1,
install quake-proof Rubber
Cushion and the frame of the
Cushion.( Fig. 1)

(Fig. 1)

~ {50 FHESEHA:

OPERATION GUIDE

2) Tiﬁft AR -
AN EI N A i VA
(RSB IE R IR B -

([2)
Sinking style table -
According to Fig. 2 1nstall the
machine frame, and again to install
the quake-proof Rubber Cushion and
the frame of the Cushion. ( Fig. 2)

k? _[ET
(Fig. 2)

3. g s BIERE S 1A - AR RR
LS DA TR L 2em F—M AR
o FRES LR B
Fﬁz #EE - (ED)

Be sure that the Motor turning
direction 1s clockwise, and the
Motor Belt tension can be pressed
with finger inward 2 cm. For safety
reason, please fasten the Belt Cover.
(Fg. 3)




4. R AH AR L Ry ey RS

AR T B G 6 , 000 -

B Z LR 7
MOTOR AND BELT :

— R Ry Ty S , SOOBE(FY2E L BT

1% » e B 450088 » — R R 4000
) - R T iEEtR eSS o BTG
YA {F FHRYET2007 NI L F)HPA » ik
VI8 iy 8500088 - ([E4) 56 B K

Ty Bl Z 1) B SRRy g3 5 [

For machine's long-life and durable
operation, 1t 1s recommended that the
maximum speed shouldn't exceed 80%
of the speed listed on Table 1. Make

sure to choose the correct size of Motor
Pulley and Belt.

The turning direction of Pulley (A) 18
clockwise like Handwheel (B). (Fig. 4)

Table 1(3%1)

1. SH IR Frfan Z RS e 2
AGAsE M 2 VAL R -

LGN - B EEIRE iR S K
T 2 TULRHE —HAR - TR
P Eras B 22T > AiTel S 22 RE B
BT RS B < TR 2 — HAR
EfEREG s SRR B - S

PR NERTM A2 SEYERAIRRE T © ([ES)

Use Clutch Motor and V-Belt of M-type.
Position Motor so that its center aligns
with the center of machine's Pulley
when the Pulley 1s shifted to the left by
treadling Pedal. (Fig. 5)

Machine speed|nfotor pulley Outer Diameter(mm)| Motor Belt
(s.p.m.) V-BELT,M-TYPE
E P 60HZ 50HZ (CLUTCH MOTOR) 7 -I_ "
6,000 105 125 36" !
5,500 95 115 f | ﬂ:ﬂ d8mm
5,000 85 105 35" ‘!‘
|
4,500 80 95 \ r ‘L M 400
4,000 70 85 34" |
| 5. 5mm
i T | 10mm
V-Belt, M-type
(Fig. b5)



C

T

LUBRICATION OIL:

1.

=22 FH B Mobil #1057, Esso
#32 Al U -

Please use o1l Mobil #10, Esso
#32 or 1ts equivalent .

2. AERTIRBE PRI ST AR - fiebd

B ERE gl (A) > RAHRRAR T
Abast o AR HET R B (B).L
N HBIR] - (E 6)

As the oil has been completely
drained before shipment, please fill
lubrication oil first before the new
machine to be used.

To remove O1l Sight Window Plug A
and fill the o1l slowly until the o1l level
reach between lines H and L of Sight
Gauge B. (Fig. 6)

(Fig. 0)

3. IREER A ERERT - G eIk
BB IR RS RN
. IR > FHRIY IR BERF i et
THi

When you begin operating the
machinc everyday, please check
whether all the lubricating system
1s 1n good condition.

If o1l 1s lower under L line of Oil
Sight Gauge B, please supply oil. (Fig. 6)

D E Y B A
CHANGE OF LUBRICATING
OIL:

1. P AERABRRIBE S5 GHIRBIIAHE

FRERI)— {8 H PSS — T > PA
PRI EH BEHR—K -

SEPRIETE IR > G VR
PRy B AERICT - JTEl ML
THIERAAR(A) » GARRZ AR A B
BEIRF - FEREZITG GV BUR © FFESIH
SEEPHER  HROHIEEAES -
IRC-209FBEE AN - (E]7)

For machine long-life and durable
performance, please replenish
lubricating o1l after one-month
operation and it must be completely
changed every six months thereafter.

Please remove V-belt from Pulley and
remove machine from Table. After
removing Screw A and draimning all the
used oil from the Reservoir.

When you replenish new oil, take care
not to smear V-Belt with o1l then tighten
Screw without fail. (Fig. 7)



FEEGTA58E F e BE A5 2
HOW TO REPLACE THE
NEEDLES :

1A A SRSRUY/128GASIHI & =00k ~
/N RIS E HA AR R R AR B EE N,

Please use all kinds of the model
number UY/128 GAS of Organ's
needle or its equivalent.

QAEFEIRGHES - 5 e HEBHEREHIRRR(A)

SRy B 1 - IGHL NEE ST o FREREATR S -
B a o B BTRL - RSE RS RS S
REPLACING OIL FILTER : PEHE R B > B RER T A E
e ([E9)
AT IR s - TR A — {8 H 2
JEEEHLETNL o 1R FoEofE H EHL— When replacing new needles, loosen
o (ES) Screw A, then pull out the used needles,

insert the new ones into the hole of
Needle Holder as far as they can go

and adjust the Needle Scarf facing
rearwards from operator's view. (Fig. 9)

The machine 1s equipped with an Oil Filter
as Fig. 8, when O1l Filter gets clogged with
dirt, the proper lubrication 1s impossible.

Therefore, please change Oil Filter after
one month 1nitial operation and please
change O1l Filter every six months

thereafter. (Fig. 8) ‘

X

T
1) UU
N A

(RSS!

(Fig. 9)

Vzax:

3 EHTRHASHIRFREAEL(A) -

Fasten screw (A).




G2 2

THREADING :

1A A2 e ] - P i R 2R T 2 o IR
ZERR e eem T U o R [
w0 BESFECHRENPIHIE S -
([&l10)

Please refer to Fig. 10. for threading.
Wrong threading may cause thread
breakage, stitch skipping, puckering,
uneven seam, ect.

2.ABC Besta o D FUEAEfR
E - NajgHR o (E10)

A.B.C. are needle threads, D 1s top
covering thread, E 1s looper thread.

34 =S PERE - HIZRi T A AE o
> i st ERE > 2T EURHE
AT AR > (R EHREE S e -
(I&[10)

The 1llustration Fig. 10 Shows the
threading for 3-Needle Machine.

When cotton or nylon threads is
used as looper thread, The thread
should go through Fig. 10-a as shown.

4.5 NIRRT FARAR B R T BRI RS
» HZERR TR - G2 IRE 10
a WP TR ST UEERR o
When wooly, nylon or similar thread

1s used as Looper thread, please refer
to Fig 10-a for threading.

BB E BF

For thread trimmer.

When woolly
thread used.
P A2 1% 48 RFE &1

(Fig. 10)



H AR RR B FE A 3
ADJUSTING THREAD
TENSION :

RIARA TR BRRR R RENIATRL ~ J2
HRGERELET BRI ANA] - TSGR -
SHERZERSLIE R g2 7 7] ity - At
5 OZHIRGR -

The tension of the thread depends on

1. The material and the thickness of
the fabric to be sewn;

2. The threads to be used.

3. The stitch width, stitch length, etc.

If you turn the Thread Tension Spring
Cap clockwise, thread will be tighter,
on contrary, i1t will be looser.

Make the thread tension as weak as
possible according to the sewing
condition as long as stable seam can be
obtained.

LT AR R %

ADJUSTING THE NEEDLE
THREAD EYELET :

1. E PR R (R - SHERERGEIRE
ATAZE N IR b AR A AR
PR WYHULERB - BHE AR
A ] 2 BRI HHU Lo (R 1102

IRF P TECRAMRAR AR L

QABRATS R EERGERAT A FAA /S EZ]

J& o AR B R ST TR R E AR
R E G 22 7 SRR A 2R D 22 R e
FEAR CAqti - P [R]EAfRR SR E R
RN b

3AGRE SRR L > AIRESHRRIERMTC

[FA R - SUZ AT S RRERRR
L FRBE2EIEREML_EFHEE -

When the Needle Bar down to the
lowest position, the center of groove
hole B should centralize to the fixing
screw of Top Cover Thread Eyelet D.

Or when the Needle Bar is up to the
highest position, the top edge of Needle
Thread Take-up and Top Cover Thread
Take-Up should remain horizontal.

There are six graduations on the Needle
Thread Take-Up, the fourth graduation
should align with the right end of
Bracket. To adjust it by loosening two
Screws E . (Fig. 11)

J. B S

ADJUSTING OF TOP
COVER THREAD EYELET :

. PREHRZEHIEE FT R E A iR ok

g R Q7R A

22 (812) » FRBAEE R @ Bk
BRI NS > AR R ERRAEGR
o S > LGRS F BRI R -

R STRRPERAR IS N TR B

QITAIRe ARG > SO AITATRs |
IR

The tension of top cover thread also
can be adjusted by loosening Screw @
then moving Top Cover Thread Eyelet
upward or downward. (Fig. 12)



(Fig. 12)

KRR
ADJUSTING PRESSER
FOOT :

FARATHIANRE I SRR QA E) > AR
T > AESHARALAA RIS FFLET R > 3
AR > FHRIAE BRAREEE - (fE13)

Loosne Screw(D. and adjust Presser
Foot left and right to a proper position
where the needles can get into the
center of Presser Foot eyelets.

After adjusting, tighten Screw(D. (Fig. 13)

L AHER J 5 R AR %
ADJUSTING PRESSURE
OF PRESSER FOOT :

| B ESRATR AR B s A5e2E » #1
AR e et -

Adjust Presser Foot pressure as
weak as possible, so that cloth can
be sewn smoothly.

2 FABAMRIE(A) - BHEIEHB) > FAFHEH
R B R FRAARIE (A)SEE
([&l14)

To adjust, loosen nut A, turn screw
B to a proper pressure, then fasten
nut A. (Fig. 14)

(Fig. 14)

ML H = LA

ADJUSTING
STITCH LENGTH:

ATERATERE H S ST 1R 9781
B AIET IR IS8T SR fER
B % -

Stitch length can be adjusted 1n any
range from 3.6mm~1.7mm or 7-15
stitches per inch.



LORFSIEEFRAESt  NEIRGEE 5 ) ey
» RURE H A > SOz R H st -
(15

Turn Knob(Dclockwise, the stitch
length becomes short, on contrary,
it becomes long. (Fig. 15)

N~

7

)

(Fig. 15)

DAHE A SHIRTE > Helligt i
S RE FR I > R -

You can adjust the stitch length at ease
when machine is being operated.

There is no need to stop the machine.
NZEBIELHIAEE:

ADJUSTING DIFFERENTIAL
FEED RATIO:

LA ZEN LRI L 1L THHEE 21256 -

The differential feed ratio of this
machine is adjustable from 1:1.7
to 1:5.6

2 ¢ A EEER/2FTRE > FI3mm
LSRN T BGREMQL NS
W] FEE AL - (E16)

Open the Upper Cylinder Side Cover
and use 3 mm Hexagon Wrench to
loosen the Screw(®).

(Fig. 16)

3 RAEEREELEAR A DRSNS > HIEE)
P LL R B IR - Al R
 [GZ 0 QB LR o R
T > AR AT RE A -

Move the Differential Feed Bar
upward, the ratio become large to
gather the cloth . Move it downward,
the ratio become small to stretch

the cloth.



. g}ﬂ%z“\ ﬁ ADJUSTMENT GUIDE

AFHREERTHRHEE: 38 TR AR R R S8 B
ADJUSTING THE HEIGHT TEHF > A)FT TR EREL ST L e
'OF NEEDLEBAR: L mm > E—HA BRI Ry AP
= o (5]

LE SR SRR - o ane LBRERIE - (H18)
FIREEREAIMT SR 2 > Fydiie 2 fEAE When the Looper goes through the
5E - Left Needle, the Looper tip is 1.0 mm

abve the upper end of the Left

When the Needle bar 1s on the top Needle hole. (Fig.18)

position, the distance between the
Left Needle tip and Stitch Plate
should be as table 2.

This 1s the standard height of Needle Bar.
#33 (Table 2.)

1

stghpg | 7 RS
Needle Gauge Height of U 1.0
Left Needle - U
240 9.7 @&jﬁ)
248 9.2
356 8.8 441}_ . (Fig. 18)
] BB BRI
Z.Egﬁ%ﬁﬁtﬁ%g , éﬁ HYT_U:.;EEH% ...........................................................................
o RS M) L IVIZSAB) - POSITION OF NEEDLE
EFEH RN S EREEE S - ~ AND LOOPER:
(E17)
| | LA EE R ASHE | > A3t
To adjust the height of Needle Bar, remove Hi(EERIEE 77 1A R0.4mm~0.5mm °
the Rubber Seal Plug and loosen the Screw ([E19)
B of Needle Bar A, adjust the Needle Bar
up or down to the required height and fix Insert the Looper into the Looper
the Screw B .( Fig. 17) Holder as far as it can go and
deflect the Looper to the front
about 0.4mm~0.5mm . (Fig. 19)
0. 4mm
0. bmm
Q
(Fig. 19)




2. HisttelE 2l > H NASHRE
ATLES > LR RS EHEL T 2

X X O
etV EERE 2. 7Tmm~2.8mm ~ R
[ESTEE - FESIRFRIMETTEE - ([&]20)

To move the Needle Bar to the

lowest position, at the same time, (Fig. 21)
the Looper retruns to the extreme - .
right end, the distance between C%‘fﬁ'—’ﬁ@ f‘f El/‘jﬁ—jﬁiﬁﬁ%f /%Q E%?% .

Right Needle and the Looper tip

) . ADJUSTING TIMING RELATION
is 2.7mm-~2.8mm . (Fig. 20) Y

BETWEEN NEEDLES AND LOOPER :

Please refer T’able .3 for other 1 @%HEJ Em}ﬁﬁ}ﬁl/ﬁf‘[ﬂ% R /jf‘fﬁ‘
Needle gauge's adjustment B FERS 0. 03mm~0.05mm ©
(E22)
—_ When the Looper moves from extreme right

and forward to the Right Needle, the Looper
tip shall slightly contact the Needle by 0.03
mm~0.05 mm. (Fig. 22)

i U 2. Tmm
\U/ v 2. 8mm
(Fig. 20) —
Table 3
Needle Movement of Looper U
Gauge to the Right \/
4. 0mm (A) 3. 6mm 0. 03mm
4. 8mm (B) 3. 2mm 0. 05mm
5. 6mm  (C) 2.7~2. 8mm (Fig. 22)
6. 4mm (D) 2. 6mm e NN -
PAEAF AN Ve Ty Vw30 AR/ Ea A
T B g+ EE R £50.15~0.20mm ° ([E23)
R
NOTE : When the Looper moves to the Left Needle,
o the clearance 1s about 0.15mm~0.20 mm.
(1) FrAT 2R AR #EFLA - (Fig. 23)

mPEER - WRIEE R
At et FLRYIE T 9% - (E21)

Insert the Needles into the Holder as
far as they can go.

After the adjustment, make sure 91

the needles can get into the center i

of the Needle Plate holes, and the Vo
gaps are even. (Fig. 21) 0. Iomm

(0. 20mm
(Fig. 23)

1

=

- 10 -



3VE RS AR » ST ERRE ST
RIERERRE F0.3mm~0.4mm (U1[E24)

RS ST AREL A ST PRI -
RS ORI SRR BE R
1.5mm~2.0mm © ([#25)

When the Looper moves backward to
Left Needle, the Left Needle tip should
stick on the slant edge of the Looper
by 0.3mm~0.4mm. (Fig. 24)

I

(Fig. 24)

When bottom surface of the Looper aligns
with the tip of Left Needle, the distance
from the center of Looper hole to Left
Needle edge 1s about 1.5mm-~2.0mm.
(Fig. 25)

il v
1.5 mm~
2.0 mm
(Fig. 25)
TR
Note :

- 11 -

AR EE SR B DS R SR~

R CRIERIR G Al b Rl =
BEAIUT o FRGR T 2SR EAL
S5 NHE SR EIIERR (A) - TR
FATERT (R T1) HEBPSRES - QBT
BRI JE LD - S (2557

To adjust feeding amount of the needle
sticking on the looper slant edge (Fig. 24),
please take off Crank Chamber Cover and
Crank Chamber Gasket from the Cloth Plate
by adjusting the Screw of Looper Bar Guide A.

Turn screw A to operator's dircetion to
fasten, the feeding amount will be less
on contarary, 1t becomes more.

4 5 RSB IR AR TS HEF IR 2

S SHFLELP S ST TEAR - (1H]26)

When the Looper goes backward to the
Middle Needle, the hole of the Looper

shall ailgn with the hole of the Middle

Needle. (Fig. 26)

YV

(Fig. 26)



* R
NOTE :

LGRS RS HERIR R - G550k L 2EHY
N BRORA R _EAERRRA) - S
TARAETHEMmBE L AE) > LR R 3 i
LT GRIEE 1) #ES) > Qg hHER
IRFAIAETR > [z > FUZJSHRFATE S  (@127)

To adjust the Looper's orbit movement,
please open Top Cover and loosen the 4
Screws of Upper Shaft Sprocket

(A) then hold Hand Wheel still.

When slightly turn Shaft Sprocket to
operator's direction, the Looper's movement
will be delay, on the contrary, 1t will

be expedised. (Fig. 27)

(Fig. 27)

D.IFgH e A

ADJUSTING THE HEIGHT
OF REAR NEEDLE GUARD :

- 12 -

LE shElse e i (RIG > RIAST Y B2k
BRAELZERETZ STFLECEAR -
(F&28)

When the Needle Bar goes down to
the lowest position, the line A of the
Rear Needle Guard should be at the
center of needles holes. (Fig. 28)

AN\

A :/i \/
éu/v
\/

(Fig. 28)
DAAGHREIEST By E o SEIGRRER AR
(B) ~ (O) ¥z - (BY) TS K >

DL Fooskk L o (1829)
Loosen screw B and C for above
adjustment.

Caution : Never adjust the Needle Guard too
high to contact Feeding Device. (Fig. 29).

C

(Fig. 29)



E.RRIEET Fr ol %

When Looper tip shifts to the center

ADJUSTING FRONT AND of Left Needle, set the Front Needle
REAR NEEDLE GUARD: Guard 1.5 mm~2.0 mm higher than
the Left Needle tip. The clearance is

|5 e RN THE > $FREEE A S] 0~0.3 mm between Left Needle, Right

Needle and Front Needle Guard.

HUDI - BEERFRIEST P B gt R (Fig. 31 & Fig. 32)

£50~0.05mm © [ AJ$HEHREE LT
HUDHE - BRIESTH BL/ESE 2 BRI RS
0~0.05mm - ([&30)

When Looper tip comes near to the
center of Right Needle, make a
clearance between Right Needle and
Looper 0~0.05 mm by actuating Needle
Guard (rear), and adjust a clearance
between Left Needle and Guard (rear)
0~0.05mm. (Fig. 30)

0~0. 3mm

2. RIS EERMAIRTHE - $HREIEE ST
DBERE > BTTESE A A=A $1.5mm~ (Fig. 32)
2.0mm ([E31) » B /AASHEFTIEE Fr iy

FEEERS 0~0.3mm > & 2J¢t st 4R %8t

REEASHLBIE - GITEST B

$H IREEES0~0.3mm » ([E32)

- 13 -



F AT v = R 2
ADJUSTING THE HEIGHT
OF FEED DOG :

BB AR o SRR
[ ELS R P T > PERF 3R A
FERRAT R B. ey AH A B B SR
M7 1.2~1.5mm °

When Feed Dog are at the highest
position, the surface of Feed Dog and
the surface of Stitch Plate becomes
parallel with each other.

At this time, make differential feed
dog (A) and main feed dog (B) to be
at the same height and adjust the
distance from surface of Stitch Plate
to the surface of Feed Dog to be
1.2~1.5 mm. (Fig. 33)

1.2~1. bmm

I—mEle

(Fig. 33)

G. B S EHRE:

ADJUSTING THE POSITION
OF THE SPREADER :

1 E RS A A TERE > H R (a)Ehe
AE EL i/ B [ PR E £50.5mm~
0.8mm > H ZEAJFREH AN R i /oAL
B > H () Bl 2 He T fHFR
— EFA.5SmmZES. 5 mmZ[H ©

When Spreader (A) moves from right
to left, provide a clearance of 0.5~0.8
mm. between Left Needle and the tip
(a) of thread hooking point, and when
it comes to the extreme left, the
clearance between the center of Left
Needle and tip (a) of thread hooking
point must be 4.5~5.5mm . (Fig. 34)

0.5~0. 8mm a
| 00b

-

A
4.5~5. bmm

@) C)4$¢9

-

(Fig. 34)

2 ERET M E FE R ES M
Z FOmm~11mm °

Adjust the height of undersurface of
Spreader (A) above the top surface of
Stitch Plate to be 9~11mm. (Fig. 35)

9~11mm

A

\
Stitch Plate
(Fig. 35)




3. Failii FRFEB1E A] R FRERRIRAR(B)
B(C)ARIAS: ©

Above adjustment 18 made by loosening
Screw (B) of Spreader and Screw (C) of
Spreader Holder. (Fig. 36)

(Fig. 36)

4 RRRFIr{s 2 AR ANIE] > AZE R ER ST
BER/AE 5 nti N D el R o

The above adjustments should be made

properly according to the thread to be used.

H. - Affifk L Eptan B 7E

FIXING OF TOP COVER
THREAD GUIDE & TOP
COVER THREAD EYELET:

INCEN] TS PIREES 2 SN VAT 1) =R O
(EARET > _F ARk < Etas (D) B Mgk
ELESt (A) BY_Fig FRIREBRUER0.5
mm ° ST > PENER (B) -

Provide a clearance of 0.5mm. between
undersurface to Top Cover Thread Guide
(D) and the top surface of Spreader (A).

At the position, the thread 1s caught
smoothly by thread hooking part when
spreader comes to extreme right, tighten
screw (E). (Fig. 37)

2. FEfiRR e Ay (D) & Fisil FAfRRE?
e (F) o TR MRS 1.0mm ;
AR 2R Las (F) (Rt LHEELE R s
(D) ZES AR E—ER | -
ARESTERER » SHERIRRREG) -

Provide a clearance of 1.0mm. between
top surface of Top Cover Thread Guide
(D) and undersurface of Top Cover
Thread Eyelet (F). (Fig. 37)

Set the hole of Top Cover Thread Eyelet
on the extension line of slot fo Top

Cover Thread Guide, then tighten screw
(G). (Fig. 38)

- 15 -



SARIERFT (S < BB ] > TR
FEfRRER s > lan B ELLE
TERfEZ FEE

2% The above (1), (2) should be adjusted
properly according as the thread to
be used.

L )Gt AR AR R AL

THE POSITION OF LOOPER
THREAD TAKE-UP:

1. (E40)EFERE B/ MBS L) ST i -

(Fig. 40) 18 viewed from left side of operator.

2. EEHtmmpE MR o S RHIAIN
RgH& I —PRIAERF ([E39)
FISTEHRAZE TR i e AL (P) o ([E40)
When Needle comes down from the highest position
and the Left Needle tip reaches around 1/2 position

of the looper, (Fig. 39) The looper thread should
come over the highest position P of the Cam. (Fig. 40)

3. BRERIERR (1) AR -

Turn the screw (1) for above adjusment.

- 16 -

1/2

(Fig. 40)




¢l

G6+a¥

002 T

([431)y / 1:91838
(T g )um: Ty
(FE ¥ & )Z004 0N °1q8]
(B£3)888-DA* [9PON

076 866
2z Jojeaad()
&% ﬂ
N\
4 =
o o— - - - - -0
(=] |- -,
wﬂ I |
LoV
0€
o
.Wv o
N
wﬂ ,
ma (%] I
Q1 Va % Do — _ L..
2 SR~ i
00 ® AJuo JouwTx} peaIy) Jopun § dol YPIm SUIYDRUW IO
A o
G60-€ ,
i o
= |
i
v d |

7

Ge | 0.]031[ 0L | Suis3uem
Gz 88 1G99 6ST [ ¥S 1oeITH
G'ze | S9focr| 09 | HusnsHA
gz'ee 1699 gGr | LG | dmuoseued
d D [ a [V [ N




003 1
0ve 866 JIojerad()

N
oﬂb \ — |
- s (l§7)¥ / 1:9188
== W o— - - - - - (T Hum:y1up
8 : i (Y544 )E004 0N °1q.]
0¢ (BF¥)888-DA: [=2POK
_ 0% |
e g =
W“’u |
| |
S
g | 4| X
Lo—V
| M¥aE g
QE\//V/, 08 A1uo M:W_:b peaJay) Jopun § dol UYITM SUTIYORUW JOJ
G'60-¢€ ,
F===- 7 o
= |
i
%\@/\%ﬂ v q |
Gl | = Ge | 0.]031[ 0L | Suis3uem
= G268 16799661 | V¢ 1oelry
N G %% GY|O0CT | 09 | "USHANSHIN

G2 €6 [G799]6GT [ LG | oruoseued
d D |4V ] YN







MISCELLA RS (1 R R INE(]) 1
Ref.  Parts Amt .
No. No. Description B £ B _Req.

1 VAOL Top Cover & 1
2 SV222 Screw (M4 -0.7x12) HE A4 11
3 FA22 O1l Ring FIHERORLHIR 1
4 FA21 O1l Sight Window oM 1
5 VAOS Top Cover Gasket LEHHIR 1
6 Emblem Bk 2
7 RV(9-1 Head Cover Seal Plug fRIE 1
8 VA0S Head Cover Gasket HREZE R 1
9 VA09 Head Cover AR 1
10 Brand Name Plate INE| AR 1
11 FA1l Rivet (2x5) ET 6
12 VAI2 Cylinder Side Cover Casket Bl MAEZA 1
13 VAI3 Cylinder Side Cover ( Upper) Bl 1
14 VAl4 Cover Latch Spring S 1
15 SV220 Screw (M4 -0.7x3.5) 124z 1
16  VAI6 Cylinder Side Cover ( Lower ) ElfE = 1
17 SV221 Screw (M4 - 0.7 x8) B24% 1
18  VAIS Side Cover Hinge Pin N FH 5 2
19  VAI9 Cylinder Side Cover Hinge Bl 2T 1
20 SV241 Screw (M4 -0.7x 14) i2a% 2
21 VA2l Machine Frame Unit TR 1
22 SF251 Screw (M8 - 1.25 x20) IRa% 4
23 Model Plate ( See the below ) ISR 4R 1
24 SV232 Screw (M4 -0.7x10) B2&% 1
25  VA26 Fixed plate HoG 85K [ o2 BRI 1
26 VA27 Magnet Holder g5k 1
27 VA28 Machine Frame Supporting Bar ARG RAIE 4
28 VA29-2 Oil Reservoir Gasket SHITE 1R 1
29 SF160-1 Screw (SM3/8-24x12.5) LIESAS 1
30 J0219 O1l Ring O HEz 1
31 VA32 Oil Reservoir JH 1
32 VAl61 Seal Plug [El$aZER 1
33 VA20 Seal Plug £138 1
34 VA24 Seal Plug £138 1
35 VA33 Alumiunm Seal Plug FnElZE 1
36 VA34 Alumiunm Seal Plug PaEZE 1
37 Emblem Bahg 1
38 VB42-4 Sticker(UY 128) REER(UY128) 1
39 VB42-1 Sticker AEARCHGES R 1






MISCELLANEOUS COVERS (2) BRI INE(2) 2
Ref. Parts Amt .
No. No. Description B #H 2B Req.

1 F0201 Cloth Plate ( Large ) BEESE s 1
2 SF226 Screw (M4-0.7x12) B24% 2
3 SV224 Screw (M4 -0.7x7) HE4% 6
4 SV228 Screw (M4-0.7x8) I24% 2
5 F0205 Crank Chamber Cover Hhi= & 1
6 FO206NBR Crank Chamber Cover Gasket Hhif == 1
7 RV(09-1 Seal Plug B2 4
8 VB08 Rear Cover ®E 1
9  VB09 Rear Cover Gasket BEEH 1
10 SV232 Screw (M4-0.7x10) IE4% 6
11 VBII Needle Bar Guard FHEERE 1
12 VBI2-3 Supplementary Slide Cover TR REB 1
13 SF225 Screw (M4 -0.7x10) BE4% 2
14 SF240 Screw (M6-1.0x6) HR4% 2
15  F0215-1 Stitch Plate Support iz 28 1
16 VBI6 Knock Pin TEH 3 2
17 VB17 Oil Defender 1 HEE 1
18 SV212 Screw (M3-0.5%6.5) HR4% 2
19  VBI9 Positioning Bushing TNHE 2
20 VB0 Knock Pin &1L 55 1
21 SF205 Screw (M2.6-0.45x5) B24% 2
22 VB2 Fabric Guide ( Right) gz (5) 1
23 VB23 Fabric Guide ( Left) EHAfigs (/£) 1
24 GB41 Front Cover Hinge Al 2 B 1
25  SV221 Screw (M4-0.7x8) e 6
26 VB28-0 Washer A 2
27 SV227 Screw (M4-0.7x5) RN 1
28  VB29 Conical Spring Washer T o A 1
29  VB29-1 Conical Spring Washer P o5 55 AR 1
30 SV225 Screw (M4 -0.7x8) H24% 1
31  F0231-1 Front Cover ( Lower ) i 25 JEE R 1
32 SV226 Screw (M4-0.7x6) HR4% 1
33 F0233-1 Front Cover ( Upper ) i TR 1
34 SV211 Screw (M3-0.5%x6) HR4% 6
35 N0284 Screw (M4-0.7x8) LR 1
36 NE27 Nut BEWE 1
37  VAl4 Cover Latch Spring IS 1
38 SV229 Screw (M4 -0.7x7) HR4% 1
39 F0239 Thread Take - up Cover ( Front ) IRarEE 1
40  SV215 Screw (M3 -0.5x5) B24% 1
41  F0241 Shaft Sprocket Cover AL 1
42 SV239-1 Screw (M4 -0.7x8) T4z 2
43 GA22 Screw (M4 -0.7x6) BE4% 1
44

45 SV231 Screw (M4 -0.7x18) BE&% 2
46 VB42-1 Sticker ARAR (BGEEER) 1
47 VB42-5 Sticker AEAR CEARASER) 1
48 VB42-6 Sticker AhA GE HREE) 1
49 VB42-7 Sticker A4 (ZR4RE) 1
50  VB42-9 Sticker ARLR CER) 1






MISCELLANEOUS THREAD EYELETS WEREEE KA 3
Ref. Parts Amt .
No. No. Description B B % B Req.

1 FK20-1 Thread Tension Spring Cap (B) ERsR TR (EE) 3
2 FK19 Tension Spring Disc Support gt SRR AR 5
3 VC03 Needle Thread Tensoin Spring FHeRsR e 3
4 FK20 Thread Tension Spring Cap (R) &R TTEEEHT (4L) 2
5 VC05 Top Cover Thread Tension Spring gRsR R 2
6 FI21 Thread Tension Spring Retainer &R 9E R ] 5
7 FKI2-1 Felt BE# 5
8 FK14 Tension Disc R T EREE(OR) 10
9 VC09-1 Tension Post T &RER IR R S 5
10  VCI10 Tension Post Ferrule ERIIIH AR 5
11 VCIl1 Tension Disc Separator (5 Threads) &GRSR B FRAR AR 1
12 VCI2 Tension Disc Eyelet T EfigR B AR 5
13 VCI13 Thread Lead - in Guide HRER 5
14 VCl4 Tension Post Support (5 Threads) &R ST ST AR 1
15 SV221 Screw (M4 -0.7x 8) e 13
16  VCl6 Top Cover Thread Eyelet ( Left ) B4R ELGIR( /L) 1
17 VC17 Thread Eyelet Pipe (Long ) BREE (&) 1
18 VCI8 Thread Eyelet Pipe ( Short ) WGEE (F) 1
19 SV227 Screw (M4 -0.7x5) H2&% 2
20 VC20 Thread Eyelet Pipe Stay A A B [ E 1
21 VC21 Thread Guide Plate (5 Threads) LR B 1
2 VC22 Top Cover Thread Eyelet (Right) Ef4REGRE () 1
23 WEF04 Washer A 7
24 F0324 SP Device, Complete Set Wl EsH 1
25 V(C25 SP Cover B 1
26 VC26 Felt BE#L 1
27 F0327 Needle Thread Eyelet LR IBRAE 1
28 SF111 Screw (SM9/64-40x6.7) HR4% 2
29 V(C29-1 Needle Thread Guide FrapEse 1
30 VC30 Guide Pin [ E FH 1
31 V(312 Needle Thread Evelet BB 1
32 SV262 Screw (M6-1.0x10) HR4% 1
33 V(C33 Needle Thread Retainer Support FHaRsR SRR AHE ERE (/N ) 1
34 V(C34 Thread Retainer Disc Support FHasRIER 1
35 V(35 Needle Thread Retainer Dise FHaRsR IR R (/) 1
36 VC36 Needle Thread Retainer Spring FawsR e 1
37 SV108 Screw (SM1/8-44x5.3) BE&% 1
38 V(C38 Top Cover Thread Guide - EfsRERR 1
39 V(39 Supplementary Thread Guide &R B 1
40  VC40 Tension Post B4R R TR A A 1

* Ref. No. 41 to 67

..... See the following page






MISCELLANEOUS THREAD EYELETS

Ref. Parts
No. No.

41 FC24
42 VC42
43 V(43
44

45 VC45
46 VC46
47 SV218
48 VC49-1
49 VB29
50 VB29-1
51 SV240
52 V(C53-1
53 SV214
54 SV206
55 VC55
56 VC57
57 VC58
58 V(C59-2
59 SF224
60 F0360
61 VCo62
62 FA10-4
63 SF221
64

65 V(C25-1
66 PF10-1
67 F0367

* Ref.No. 1 to 40

Description

Supplementary Tension Disc
Supplementary Tension Spring
Nut

Thread Take-up Eyelet Bracket
Looper Thread Eyelet

Screw (M3 -0.5x4.5)

Thread Take-up Eyelet Holder
Conical Spring Washer

Conical Spring Washer

Screw (M4 -0.7%x8)

Looer Thread Guide

Screw (M3-0.5%x4)

Screw (M2.5-0.45x%3.5)
Thread Take - up Eyelet ( Right)
Thread Take - up Eyelet ( Left)
Latch Spring

Thread Take - up Cover ( Rear)
Screw (M4 -0.7%x8)

Looper Thread Eyelet ( Center )
Looper Thread Eyelet ( Right)
Needle Thread Eyelet

Screw (M4 -0.7%x20)

Sp Container Cover
Pin
Thread Eyelet Support

+ « « «See the preceding page

Z # & B

EEfiERAEEREE ()

é‘nn Yy

[==]

i

HEARAATEIR

N oJET RGN
TEARITER
SRR
SRR
SRR
SR (45)
SRR (72)
S5

fEAER (1)
TEfiEREEAR ()
TEfigREGR ()
SRR

HEE
BLRSHE

Amt .
Req.

DO — — — DN — — /= DN D /= = = = e s e — N

—_






MISCELLANEOUS BUSHINGS & EYE GUARD

Ref.

o e e e b e e Z

QO L DN DD DD DD DD DD
— O O 0 1O\ LA = O

Parts

No.
VD01
VD02
VD03
VD04
VD05
VD06
VD07
VD08
VD09
VD10
VD11
VDI2
VD13
VD14
VD15
VD16
VD17-1
VD20
VD19
VD21
VD22
SV262
VD23
SV104
VD25
VD27
FA26
SV126
FA24
NF12
VD32

Description
Needle Bar Bushing ( Upper )
Needle Bar Bushing ( Lower)
Persser Bar Bushing
Oil Seal
Spreader Driving Bar Bushing
Oil Seal
Spreader Driving Shaft Bushing ( Left)
Spreader Driving Shaft Bushing ( Right)
Foot Lifter Lever Bushing
Needle Thread Take - up Bushing ( Front)
Needle Thread Take - up Bushing ( Rear)
Lower Shaft Bushing ( Left)
Lower Shaft Bushing ( Right)
Differential Feed Bar Shaft Bushing ( Left)
Differential Feed Bar Shaft Bushing ( Right)
Feed Bar Lift Shaft Bushing ( Left)
Feed Bar Lift Shaft Bushing (Right)
Looper Driving Shaft Bushing ( Rear)
Looper Driving Shaft Bushing ( Front )
Seal Plug
Eye Guard , Complere Set
Screw (M6-1.0x10)
Eye Guard Bracket
Screw (SM3/32-56x5)
Eye Guard
Eye Guard Holder
Conical Spring Washer
Screw (SM11/64 -40 x 2.5)
Washer
Nut
01l Seal

= =k

Z #H £ B

HEEE (L)

HEEE ()

BREE

1B

LRGSR EE

1B
FHfigREREEHBMEE ()
LS EEMEE ()
TRER AR EE
HRBRITEEE (A1)
HRBRIEEE (&)
NMEHEEE (£)
TMEEEEE (F)
EEAR A EEEE ()
ZEAR A EEMEE (4)
R A EEEE (£)

Fr A EEEE ()
TS EEEEE (12)
NIt EEIEEE (A1)
1EJHEZE

w% H #5540

wt H $5 ] e

it H A

it H $ 50K

SRR

#h

HERIE

1B

FE .~

q.

el L e e el A © e e A © e e e e e e e e L e e e e e e e e i



| -
\\@;



MAIN SHAFT DRIVING MECHANISM

Ref.

e e e et e e e Z
@ooQO\m-bw[\)»_ao\OooﬂO\m.hw[\)HkD

WO Lo LY LY LW DN DD DD DD NN NN
M LW — OO0 JO0NWLn MWD — O

Parts
No. Description
VEO1 Pulley
SV261 Screw (M6-1.0%28)
SV264 Screw (M6-1.0%x8)
VE04-1 Timing Belt
G0505-1 Shaft Sprocket ( Lower )
SV257 Screw (M5-0.8%7)
SV250 Screw (M5-0.8%x5)
VEO06 Ball Bearing ( Right)
VEO7 Retaining Ring
GE07 Main Shaft Sprocket (Lower )
SE240 Screw (M6-1.0x6)
VEQO9 Retaining Ring
VEI10 Ball Bearing ( Middle )
VEI1 Lower Shaft (Right)
VE12 Oil Pump Driving Worm
VEI13 Counterweight ( Small )
SV221 Screw (M4 -0.7%x8)
GEI11-3 Ball Bearing ( Left)
VE16 Lower Crank shaft
SV260 Screw (M6-1.0x5)
VE18-4 Lower Shaft (Left)
VEI9 Seal Plug
G0542-5 Thread Take - up Shaft Sprocket ( Upper)
VE21 Retaining Ring
VE22 Ball Bearing
F0526-1 Looper Thread Take - up Shaft
VE25 Adapter (Left), C . Set
VE26 Ball Bearing
VE27 Collar
F0530 Looper Thread Take - up
SF142 Screw (SM7/32-32x4)
F1043 Washer
SV271 Screw (M6-1.0%x6)
GES9 01l Seal

T EEh (SRR
T 4 2B

B i

B85k (2R

EA R

AT BT
TR ()
IR

T E#E
R

TEERIEM (1)
MEEE (5)
R HENIRAE
P e EE L
TRERIEM (/)
ik
ESE ()
1EIHESZE

Mnti iy
it

BRI

N rIgHEAR
EERAH (72)
ESZRIEYEN

LHES
INAEaEa
A

BRER (2R
OfUER

%,

d.

DO WO — DN — /= = = = — N/ /= N/ N/ D = U e e



39




UPPER SHAFT & NEEDLE THREAD TAKE—UP MECHANISM

Ref.

o e b e b e e Z

L L LI L LY L LY L LY W DN DD DD DD DN DN DN DD
O 00 1 O A W — OO0 0N W~ O

Parts

No.
G0601-2
SF241
SF240
VF04-2
VEO06
VEQ7
GFO07
GF08
VF09-1
VEQ09
VEI10
VF12
SV221
VEI3
VF15
VF05-1
VF17
VF18
VFI19

VEF21
SV223
SF226
SV213
VEF25
VEF26
SV268
SV252
VF29
VF30
VF31
VF32
SW06
SV253
VEF35
VF36
SV310
15-39
F0639-1

Description

Handwheel

Screw (M6-1.0x10)
Screw (M6-1.0x%x6)
Handwheel Mark

Ball Bearing

Retaining Ring

Timing Belt

Upper Shaft Sprocket ( Upper )
Upper Shaft

Retaining Ring

Ball Bearing

Upper Shaft Joint
Screw (M4 -0.7%x8)
Counterweight ( Small )
Upper Crank Shaft
Adapter

Rubber Seat

Retaining Ring

Ball Bearing

Connecting Rod

Screw (M4 -0.7x14)
Screw (M4 -0.7%x12)
Screw (SM1/8-44x8)
Guide Fork

Guide Fork

Screw (M6 -1.0x 16)
Screw (M5 -0.8x10)
Washer

Spacer

Driving Shaft

Bracket

Spring Washer

Screw (M5 -0.8x16)
Needle Thread Take - up ( 5 Threads)
Top Cover Thread Take - up
Screw (M3.5-0.6%x8)
Spring Washer

Color Ring ( Green - 328C )

Z £ B

FHedm

FHedmR oA

BRI IR
R

B2 B E
EE @i (L)

b
3%
JEERIEE
o
ETECER
nticif i
EE

R
PEEZNEEY N

5 [ AR
X ER
HEHE
#h
(EEuL

Hp
HE

B

FHREGRIT
FEfigRIG R
hH A
ISR

DO = = = = = DN = b e e e e e

e Y el e e el e e e eV I NS T NS =



)4

@HMT \-@




NEEDLE BAR MECHANISM AR 55 i 7
Ref. Parts Amt .
No. No. Description B2 #H _Req.

1 VGO1-1 Needle Bar FHiE 1
2 SF114 Screw (SM9/64-40%7.5) 245 1
3 VG03 Needle Bar Thread Eyelet (5 Threads) ST THAR B ARIR 1
4 F0704 Needle Bar Bracket ST RasEh 2L 1
5 SV232 Screw (M4 -0.7x10) 245 1
6-1 V(G240-2 Needle Clamp (240) STEE (281 40L) 1
6-2  VG248-2 Needle Clamp (248) e (281 48L)

6-3  VG356-2 Needle Clamp (356) 168 (381 5.6L)

6-4  VG360-2 Needle Clamp (360) ST (381 6.0L)

6-5  VG364-2 Needle Clamp (364) 48 (381 64L)

6-6  VG460-2 Needle Clamp (460) o (481 6.0L)

6-7  VG464-2 Needle Clamp (464 ) ST (431 64L)

7 UYI28GAS-11  Needle (UY128GAS #11) #t 3
3 SF106 Screw (SM1/8-44x2.7) 24z 4
9 FC38 Top Cover Thread Eyelet B4R AR 1
10-1  VG40211 Stitch Plate (240) R (28140L1) 1
102 VG48211 Stitch Plate (248 ) SR (281 48L)
10-3 VG56311 Stitch Plate (356) FH (3 8F5.6L)
10-4  VG60311 Stitch Plate (360 ) R (38 6.0L)
10-5  VG64311 Stitch Plate (364 ) SR (38t 64L)
10-6  VG60411 Stitch Plate (460 ) R (4 81 6.0L)
10-7  VG64411 Stitch Plate (464 ) R (4 £t 64L1)

11 SV215 Screw (M3-0.5x5) FRITLERAN 2
12 F0712 Counterweight, Complete Set SETC 22 AR 1
13 SV252-1 Screw (M5-0.8x10) 245 1
14 VG142 Counterweight ST RO EE 1
15  VGI6 Connecting Rod Ring AR 1
16 F0716 Connecting Rod, Complete Set HHFRLH 1
17 FO717 Connecting Rod IR 1
18 VG19 Roller Bearing BEAA 1
19 VG20 Connecting Rod Pin AR 1
20 VG2 Slide Block FHEEAD IR 1
21 VG212 Eyelet Spring SIS E 4R 1
22 F0722 Needle Bar Guide it E A ZhE 1
23 SV247 Screw (M4 -0.7x20) 24z 2
24 VG25 HR Device, Complete Set BE A 24 1
25 SF225 Screw (M4 -0.7x10) B24% 2
26 VG26 HR Container WHE 1
27 SWO03 Spring Washer JHEE RS 2
28 VG238 Pipe Joint BEE 1
29 VG29 O1l Tube HE 1
30 VG30 Felt JHI4R 1
31 VG3I HR Cup B EL SRR 1
32 VG32 HR Felt Rz HEE 1
33 VG33 Seal Plug 1 HPRIE 1
34 VG34 HR Cup Cap W E 1
35 VG35 Fabric Guide (Right ) hEes () 1

% Ref. No. 36 to 41 -

« + « « See the following page



)4

@HMT \-@




NEEDLE BAR MECHANISM % 7
Ref. Parts Amt .
No. No. Description =0 & A Req.

36 VG36 Fabric Guide ( Left ) ﬂ Ji{El%E' (=) 1
37 SV102 Screw (SM3/32-56x%3.5) Bl 2
38 WF03 Washer A 2
39 SE205 Screw (M2.6-0.4x5) P 1
40 Sv221 Screw (M4 -0.7x 8) B 1
4] SV275 Screw (M8 - 1.25x 16) B 2

% Ref.No. 1 t0 35 =« « « « = See the preceding page



D

/\/«

\
A
%IW \\ //
=\ /
By N\
s e VAVAS I
5 y \
< QAN 1 F DN
e \/ \
A NALT \
/ N\ \
VAR —

o

47




PRESSER FOOT MECHANISM i 1L 8
Ref. Parts Amt .
No. No. Description B #H 2B Req.

1 VHO1 Presser Spring Regulator BRI EREME 1
2 VHO3 Lock Nut BEE 1
3 VHO4 Presser Bar Spring ( Outer ) JERRAIRRSE E (4 ) 1
4 VHO5 Presser Bar Connecting Bracket JER A 5] o 1
5 SF124 Screw ( SM11 /64 -40x 10.5) H24% 1
6 SV223 Screw (M4 - 0.7x 14) B24% 3
7 VHO7 Presser Bar Guide (] A 1
8 VH09 Presser Bar Spring ( Inner) FERAIRRSHEEE (A ) 1
9 VH10 Presser Bar JER FAIA: 1
10  VHII Oil Protector Ring WA 1
11 VHI2 Collar (9x 17 x Tmm ) [REhiz 1
12 SF228 Screw (M4 - 0.7x4) BE4% 1
13-1  VH240 Presser Foot, Complete Set ( 240) JERRAIZH( 2814.0) 1
13-2  VH248 Presser Foot, Complete Set (248) JERRAIAH( 2514.8 )
13-3  VH356 Presser Foot, Complete Set ( 356) JERRAIAH ( 3815.6)
13-4 VH360 Presser Foot, Complete Set (360 ) JERRAIZH( 3816.0 )
13-5 VH364 Presser Foot, Complete Set ( 364) JEERAIAH( 3816.4)
13-6  VH460 Presser Foot, Complete Set ( 460) JFARAIZH( 4816.0)
13-7  VH464 Presser Foot, Complete Set (464 ) JFERRIZH( 4816.4)
14 SF116 Screw (SM9/64-40x8) HR4R 1
15  VHI6 Presser Foot Spring ( Left ) FERAITEEE (/) 1
16 VH54 Upper Presser Foot R HAITE 1
17 VHS5 Lower Presser Foot JFAHAES 1
18 SV103 Screw (SM3/32-56x%x5) HR4H 4
19  VH20 Presser Foot Hinge Pin RIS S fea BH 1
20 NV11 Lock Nut FrbziZing 1
21  VH2I Presser Foot Spring R 1
22 SV109 Screw (SM1/8-44x10) HR4% 1
23 VH24 Presser Foot Spring ( Right) JFERAITEEE (£5) 1
24 SV206 Screw (M2.5-0.45x3.5) HR4% 1
25  VH26 Fabric Guide (Long) EA 1
26 VH27 Lifter Link e R 1
27 SF134-1 Screw (SM3/16-32x2) [EZ 2
28  VH29 Lifter Link Lever eSS AR 1
29  VH30 Fastener Pin [T 2 1
30 VH31 Lifter Spring BIHE 1
31 VH32 Collor (8 mm x 16 mm x 8 mm ) EfriE 2
32 SE222 Screw (M4 -0.7x6) HR4% 4
33 VH34 Lifter Shaft JERRAIEE T il 1
34 VH35 Intermediate Lever AR 1
35 SF231 Screw (M5-0.8x14) BE&% 1
36 EF03 Retaining Ring EilEE S 2
37  VH39 Connecting Pin LA 2
38  VH40 Connecting Plate AT EE 1
39  VH41 Lifter Lever ( Small) FEFHAIIA (/N) 1
40 SE240 Screw (M6-1.0%x6) H24% 1
* Ref.No. 41 to 53 « « « « - See the following page



D

/\/«

\
A
%IW \\ //
=\ /
By N\
s e VAVAS I
5 y \
< QAN 1 F DN
e \/ \
A NALT \
/ N\ \
VAR —

o

47




PRESSER FOOT MECHANISM THRIA R 8
Ref. Parts Amt.
No. No. Description B2 #H _Req.
41  VH42 Lifter Lever B 1
42 VH43 Lifter Lever Stop FRITRALA 1
43 SF114 Screw (SM9/64-40x7) HR4% 3
44 VH46 Tension Release Lever HLTTREERR 1
45  GH47 Safety Spring YRR 1
46 VH48-2 Tension Release Shaft FILTTRE I e iy 1
47 VH49 Vibration Absorb Spring PriRE e 1
48 VH50 Thread Chain Cutting Knife &R ] 1
49 SV102 Screw (SM3/32-56x%x3.5) 245 1
50
51  SF106 Screw (SM1/8-44%2.8) B24% 1
52 VHS2 Fixed Plate TP EE R 2
53 VHS3 Left Presser Foot TIANER 2

* Ref.No. 1 to 40

See the preceding page.



C— -

B

T_@

o N

Lo
—

25



SPREADER MECHANISM

Ref. Parts
No. No.
1 VIOl
2 VIO2
3
4 FH19
5 VIOS
6 V106
7 Sv221
8 VIOS
9 VI09
10 WFO06
11 NF31
12 VII2
13 SF222
14 VIl4
15 SV268
16 VI16
17 VI17
18 SF240
19 VII9
20 VI20
21 VI21
22 VI22
23 SF228
24 VI24
25 VI25
26 SV222
27 15-39

Description

Connecting Rod, Complete Set

Eccentric

Roller Bearing
Connecting Rod
Retaining Ring

Screw (M4 -0.7x8)
Washer

Adjusting Lever Pin
Washer

Nut (M6-1.0)

Collar

Screw (M4 -0.7x6)
Adjusting Lever
Screw (M6-1.0x16)
Driving Shaft

Rocking Arm

Screw (M6-1.0x6)
Rocking Pin

Spreader Bar

Bushing Ring

Collar (10x 18 x 7Tmm )
Screw (M4 -0.7x4)
Spreader Holder
Spreader

Screw (M4 -0.7x12)
Spring Washer

s

4 £

I

i

W

ﬁw%@m
Bl

A
R
4

pE

R

B ]
Ii[EfJﬂt:;\

- gﬁﬂ;ﬁl
AT
e

B

R e
SRR
SEBfABSTHAEL )
IR

Amt .
Req.

e H e e S T e T e W e S e S S e R e e e NS I e N o T e e L






LOOPER DRIVI ECHANI TastERE%E 10
Ref. Parts Amt .
No. No. Description B B % B Req.

1 VJ01-1 Looper BNSkEas 1
2 SV312 Screw (M3.5-0.6x10) B24% 1
3 VJ03-2 Looper Holder R YN] 1
4 SV311 Screw (M3.5-0.6x6) I24% 1
5 VJ05 Spacer ( Fiber) Ak 3
6 V106 Looper Bar Bushing ( Left) N ERENHE (£) 1
7 SV264 Screw (M6-1x8) BR4% 2
8 VJ08-1 Looper Thread Eyelet ETiEBARF (888A ) 1
9 SV210 Screw (M3-0.5x4) B24% 1
10

11 VJII22 Looper Bar Guide AT BEE R 1
12 VJ13-1 Slider VHR 1
13 VIl4 Slider Holder (Left) VEBRIEERE (£E) 1
14 SV222 Screw (M4 -0.7x12) HR4H 2
15  VII7 Slider Presser VEBRIE L BB 1
16 SF228 Screw (M4 -0.7x4) HR4% 1
17 VII9 Silder Presser 1R 2
18 VI20 Seal Plug HIEAZE 1
19  VI21-1 Looper Bar A 1
20 VI23-1 Looper Bar Guide Shaft (Right) TEF RS E (G) 1
21 SV254 Screw (M5 -0.8x30) B24% 1
22 VI25 Washer A 2
23 V26 Looper Rocker Adjusting Pin T AISHEE TR 1
24 VI27 Roll Pin 58 1
25  NVI2 Nut e 1
26 F1026 Looper Rocker Connecting Rod, C. Set N rFHEE R 1
27 F1027 Looper Rocker Regulating Eccentric T RS R O 1
28 SV250 Screw (M5-0.8x5) B24% 1
29 VI3 Roller Bearing SE AN PE 1
30 V]33 Looper Rocker Connecting Rod T oS EE AR AR 1
31 VI34 Looper Connecting Rod EEPR IR |
32 SV223 Screw (M4 -0.7x 14) HR4% 4
33 VI36 Oil Splashier BEHA 1
34 VI37-1 Guide Fork TEALX 1
35 SVI22 Screw (SM11/64-40x9) BE4% 2
36 VJ39 Looper Driving Lever B HEERR 1
37 VI40 Seal Plug £3E 1
38 V4l Looper Rocker Arm NogtEE 1
39 SV270 Screw (M6-0.75x15) BE&% 1
40 VJ43 Thrust Plate HETTEE 1
41 V44 Thrust Roller Bearing TSR 1
42 F1042 Looper Driving Shaft Naygt 1
43 F1043 Driving Washer ( Small ) HESIEEE (/) 1
44 MIPO8O Screw (M6-1.0x8) HR4% 2
45 VI14-1 Slide Holder (Right) FEAISE (45) 1
46 F1046 Washer A 1
47 SW06 Spring Washer TR 1
48 SV252 Screw (M5-0.8x10) H2R4% 1
49 15-39 Spring Washer SR EEE S 1






FEED DRIVING CONTROL MECHANISM

Ref.

—_ b b e e e e Z
@OO\IO\LA-&L»J[\J,_AO\OOO\IO\U‘!AUJ[\)HLO

N b S B BSBSA DSBS DS DS D WL L L L L L L L WD DN DNDNDDNDDNDDND DD
OO0 10NN WO OO0 AW — OO0 A~ Wb — O

Parts

No.
VKO1
SF240
VKO3
Sv227
VKO5
VK06
VK07
F1108
VK10
VKI11-1
VK12
VK13
VK14
VK15
VIOZ
SV221
VK18
SF226
VK20
VK21
VK22
VK23
VK24
SV252
F1125
RVIg
VK28
VK29
VK30
VK31-1
VK32
VK33
VK34-1
VK35
SV250
VK37
VK38-1
VK39
SV233
VK41
VK42
VK43-1
VK44
SV267
SV259
SV271
VK48
RF21
SV232
17-22

Description

Feed Lift Lever

Screw (M6-1.0x6)
Connecting Rod Pin
Screw (M4 -0.7x5)
Feed Lift Connecting Rod
Retaining Ring

Roller Bearing

Feed Eccentric

Feed Connecting Rod
Connecting Rod Pin
Lever Link (Long)
Lever Link ( Short)
Connecting Rod Link Pin
Lever Link Pin
Washer

Screw (M4 -0.7x8)
Feed Shaft Lever
Screw (M4 -0.7x12)
Control Bracket
Connecting Rod Guide
Control Bracket Spring
Control Link Pin
Spring Holding Pin
Screw (M5-0.8%x10)
Control Lever Shaft Bushing
O Ring

O1l Seal

Control Lever Shaft
Control Link

Control Link Holder
Knock Pin

Adjusting Screw
Bushing

Adjusting Knob

Screw (M5-0.8x%x5)
Stitch Length Indicator
Feed Control Lever
Feed Graduations
Screw (M4 -0.7x14)
Spacer

Control Lever Stop
Conical Spring Washer
Nut

Screw (M6-1,M4.5-0.5)
Screw (M5-0.8x6)
Screw (M6-1.0x6)
Washer

O Ring

Screw (M4 - 0.7 x 10)
Screw (M3 -0.5x4)

Z # & B

AR RS
S

SR AR
3%
UESAREEYEN

s SN W
AR E AR
R |
e (&)
TEEAR (R)
A
TEER AT
A
HESGEITAR
=R
A
HREERL
PEHAR TR
e B PR
PEHIREE
OZIHER

JHE

N

DA AR

5 [EhiRiE
i
PUERIET
e
SRR Est
STEE T AR
RN
FHEERST AR
A
PERIRIESE
SRR
e E]

5

O

11
Amt .

q.

&

— = = DN DN = DN DN DD = DD e e b = DD R e e b e e e e e e e e e e e = = DN DN = O = <



12




FEED DRIVING MECHANISM
Ref.

o e e e b e e Z

AASA B DS DS DS DS DD LWL L LW L L L L L WD DNDDNDDNDDNDDDDNDDND DD DD
CO~1 OV LW OO0 AW — OO0 AW — O

Parts
No.
VLO1
SV250
VLO3
SV216
VLO5
VL06-1
SV217
VLO8
VL09
VLI10-1
VLI12
F1212
SF225
SV235
F1215
VL17
VLI18
SV236-1
VL23
F1220-2
SV231
VL29
F1223
VL31
SF228
F1226
F1227
VL35
VL36
VL37
SV227
F1232
SV221
F1234
VLA42
SF205
F1237
SV223
VL46
VL47
VLA48
VL49
VL50
F1244
F1245
VL52
V105
MDPO0&0

NEEDLE GUARD

Description
Needle Guard ( Front) Eccentric
Screw (M5-0.8x%x5)
Needle Guard ( Front) Lever
Screw (M3 -0.5x%x12)
Needle Guard ( Front ) Holder
Needle Guard ( Front)
Screw (M3 -0.5x%x8) (VG-888A)
Needle Guard (Rear) Lever
Needle Guard ( Rear ) Holder
Needle Guard (Rear)
Roller Bearing
Differential Lever
Screw (M4 -0.7x10)
Screw (M4 -0.7%x8)
Washer
Differential Feed Adjusting Pin
Differential Feed Bar Driving Connection
Screw (M4 -0.7%x23)
Driving Connection Bushing ( Long )
Main Feed Bar Connection
Screw (M4 -0.7x18)
Driving Gonnection Bushing ( Short )
Main Feed Lever
Driving Connection Pin
Screw (M4 -0.7x4)
Differential Feed Bar
Main Feed Bar
Feed Lift Block ( Front)
Feed Lift Block (Rear)
Feed Bar Guide
Screw (M4 -0.7x5)
Main Feed Dog
Screw (M4 -0.7%x8)
Differential Feed Dog
Differential Feed Dog ( Middle )
Screw (M2.6-0.45x5)
Guide Block
Screw (M4 -0.7x14)
Seal Plug
Feed Rocker Shaft
Feed Lift Shaft
Seal Plug
Collar
Feed Bar, Complete Set
Fixed Unit
Seal Plug (2.5%5)
Spacer ( Fiber)
Screw (M3 -0.5%8)

Z £ B

TEEHR (A Lo
TRSHEBIHAN (AT
JREtR (AT )EE R
JHEtH (AT

12%% (VGB88AH)
TRSHEBIHN (12 )
JAsthR (&) BlIERE
IHEtH (%)
PEEZREEY N

EETEE

#h

PR R A
EECUL R PR
BeEhEARHE (&)
F kA EhEEEh AT
BeEh AR E (5)
TR EEE
BB AR
RO E RN
LR EE
HEHEEEE (A
PRI (1)
EEHE AR

JUE (FE)

N

INERIEE
R EE IR

g

HE Tk

ARt i

Bf2E

itk
PR R E TR
FUES[E E B

B 5E

KL

12

5 E

q.

— = = = N = = DN = N

e e N B L S T e R e e S NN T e R R e N I e i e e e e e e e e e e i e e N Bl e R\ ]






LUBRICATING MECHANISM

13

Ref. Parts Amt .
No. No. Description B #H 2B Req.
1 VMO1 Oil Receiver HCOHAE 1
2 Sv221 Screw (M4-0.7x8) B24% 6
3 NV13 Nut HEWE 1
4 WEF06 Washer A 3
5 VMO5 Needle Bar R E 1
6 SV227 Screw (M4-0.7%x5) B24% 1
7 VMO7 O1l Wick SHIER 1

8

9 VM09 Oil Wick Holder HERIE E 7 1
10  SF114 Screw (SM9/64-40x7) IE4% 1
11 FL19-2 Oil Filter Cap B 1
12 SFE127 Screw (SM11/64-40x%x16) H2R4% 3
13 REF28 Oi1l Ring (P42) Oz 1
14 FL20 O1l Filter TS 1
15  FL21 Oil Filter Connector B OH B8 A T 1
16 VMI16 Felt ( Upper) WA ( ) 1
17  VM17 Suction Pipe A 1
18 VMIS Suction Pipe Bushing A [E] T 2E 1
19 VMI19 Oil Tube (3 x5%450 mm) THE 1
20 VM20 Draining Pipe HEREE 1
21 VM21 Oil Sight Top Nozzle NG E FIEE 1
22 VM22 Oi1l Tube (4 x6x 130 mm) THE 1
23 FL15 Oil Tube (Long ), Complete Set JHEE 2
24 VM?24 Oi1l Tube (4 x 6 x 100mm ) HE 2
25  VM25 One - return Valve Unit One - return 1 RE 1
26 VM26 Oi1l Tube (4 x6x 280 mm ) HE 1
27 VM27 Oil Tube Joint , Two Way MR T 1
28 VM28 Oil Tube (4 x 6 x 35 mm) HE (4x6x35mm) 1
29 VM29-1 Oil Tube Joint , One Way B m B 4
30 VMB30 Lower Shaft Oiling Outlet ape ey S M P 1
31 VM3I Looper Shaft Oiling Set CJETREMEHAH 1
32 VM32 Oil Tube (4x6x%x43 mm) HE 1
33 VM33 Dust - proof Plate BT EEHFL 1
34 VM34 Oil Filter Screen HE (4x6x30L) 1
35  FL14 Seal ALES 3
36 SV140 Fitting Stud ( Short ) OHERSR (F0) BEAL 2
37 VM37 Oil Sight Gauge &IE KA 9
38 SV141 Fitting Stud (Long) JURIESR () EE1L 1
39 VM39 Oil Tube (Short), Complete Set HELE () 1
40 VMB35 Oil Tube Clamp HERT 2
41 H1468 O1l Felt W HA 1
42 VM42 Suction Pipe k= 1
43 SV268 Screw (M6-1.0x16) BE4% 2
44 NV12 Nut BEWE 1
45 VM46 0Oil Nozzle For Worm Gear S A T 1

* Ref. No. 46 to 70

----- See the following page






LUBRICATING MECHANISM 13
Ref. Parts Amt.
No. No. Description B2 #H _Req.

46 VM4T Dust - Proof Plate Primes 1
47 VM48-1 Oil Tube Stay SR [ E 2R 1
48 VM49 Oil Sight Gauge MR EE 1
49 VM50 Draining Felt ( Lower ) WA (1) 1
50 VM51 O1l Tube (4 x 6 x 370 mm ) HE (4 %x6x370 mm) 1
51 VM52 Suction Pipe Stay R P 7 [ o 2 1
52 VM53 O1l Filter JEAY 1
53 SV263 Fitting Stud HEDH AR 1
54 VM40 Oil Pump , Complete Set HIZEAH 1
55 VM4l Oil Pump Driving Worm Gear SHZE B ENE S 1
56 SF228 Screw (M4 - 0.7 x4) B24% 2
57 VM40-11 Pump Upper Base HZE TS 1
58  VM40-32 Inner Gear Niim—- (% 6mm ) 2
59 VM40-62 Outer Gear A=~ (5 omm ) 2
60  VM40-21 Pump Inter Base MRS 1
61  VM40-31 Pump Lower Base HENE| 1
62  VM40-42 Inner Gear PWiim+ (J& 7.5mm ) 1
63 VM40-52 Outer Gear S+~ (J& 7.5mm) 1
64  F1364 Center Shaft JHZR T H 1
65  VM40-2 Lower Base Washer HZRIREEF R 1
66 VM40-8 O1l Filter THZR B 1
67 VM40-9 Filter Plate &) E B A TR 1
68 SV237 Screw (M4 -0.7x40) 245 2
69 SV238 Screw (M4 - 0.7 x 45) B24% 2
70  FL26 Sticker e AE AR 1

% Ref .No. 1 to 45

See the preceding page.



14




ATTACHMENT FOR HEMMING

Ref. Parts

U AR VA (UREINS GHGHG GHIG N Z

NS\
— O

No.
F1401
F1402
14-7
F1404
F1405
GBO8
GI36
F1408
SV215
F1410
V(G56323
F1232
F1234
VLA42-1
SF205
F0215-1
14-19
14-20
F1419
GWI19
WEFO04

SEAM COVERING

Description

Bottom Hemming Folder
Folder Stand

Screw (M4 -0.7x18)
Width Aadjuster

Fabric Edge Guide ( Left)
Screw (M3-0.5%3.5)
Screw (M4 -0.7%x5.8)
Dust - proof Cover

Screw (M3-0.5x%x5)
Gauge Set For Covering Seam
Stitch Plate

Main Feed Dog
Differential Feed Dog
Differential Feed Dog ( Middle )
Screw (M2.6-0.45x5)
Stitch Plate Support
Fabric Guide ( Left)
Fabric Guide (Right)
Fabric Joinning Plate
Screw (M4 -0.7x8)
Washer

HHE A
Z 2 E

T AR

T T RE I e B

R IR %R
By

Wask =¥

R I e
AT ES R
ILEEHR

FE&

RN

/NeE (FEE )
2R
IEATESS ()
IEATESE (G)
DFEENNTMR

#h

R

q.

DO DD = = = = () = = = = = DN = N e e e e e e



Q

15




TAPE BINDING DEVICE & ITS NEEDLE GAUGE R B E 15
Ref.  Parts Amt .
No. No. Description B #H 2B Req.

1 VBI15-1 Stitch Plate Support iR 22 1
2 VG40231 Stitch Plate B (281 40L) 1
VG56331 Stitch Plate FHR (321 56L)
3 VH240S Presser Foot JERHA ( 2814.0) 1
VH356S Presser Foot JERRAI ( 3815.6)

4

5 SV219 Screw (M3-0.5x74) h24% 2
6 F1232S Main Feed Dog FiEg 1
7 F1234S Differential Feed Dog N 1
8 28-8 Binding Widen Plate LAIEAR 1
9 SV221 Screw (M4 -0.7x8) H24% 4
10 GWO01 Tape Binder T cHRS (B ) 1
11 28-11 Adjusting Plate HEER 1
12 SF118 Screw (SM9/64-40x4) HR4H 1
13 29-13 Screw (M4 -0.7x8) H24% 2
14 29-12 Bracket ARISZ 28 1
15  WF04 Washer #A 2
16 29-16 Tape Guide B, 2
17 29-17 Tape Guide i 2
18 29-18 Fixed Block &€ JTHR 2
19  Sv242 Screw (M4-0.7x3) LS 4
20 NF12 Nut BEE 2
21 F1521 Binder Kit AN 1
22 SV215 Screw (M3-0.5%x5) HR4% 2
23 F1523 L Bracket L% 1
24 F1524 Washer JIHIE R 1
25 GWO07 Screw (M5-0.8x16) BE4% 2
20 28-15 Tape Disc C. Set i 1
27 28-16 Tape Disc Tiffeiz 1
28 28-17 Tape Disc Post Arifreiis il 1
29  28-18 Collar IR 1
30 2819 Screw B24% 1
31 28-20 Fixture [5] 7 A2 1
32 2822 Fixing Lever [t & WA 1
33 28-23 Fixed Disc [5] 7€ (Bl 1
34 28-24 Pin FEH 1
35 2825 Screw BELA 2







COMPACT—=SIZE SERVO MOTOR ATTACHMENT

Ref.

—_ b b b e e e e e Z
\OOO\IO\MAUJNHO@OO\IO\m-wa»—lo

DO DO DD
o = O

Parts
No. Description
F1604-1 Brackert
F1602 Compact Servo Motor
RF06-1 Head Cover Seal Plug
SE230 Screw (M 5-0.8%x12)
SV208 Screw (M 3-0.5x%x4.4)
SF243 Screw (M6 -1.0x25)
F1607-1 Transmission Gear
SV264 Screw (M6 -1.0%x8)
F1609-1 Synchronized Grar
SV261 Screw (M6 - 1.0x 8) 220H
F1611 Synchronized Belt
F1612 Belt Guard
F1613 Vivration Absorb Plug
MFL160 Screw (M4 -0.7x16)
F1615 Foot Lift Lever
F1616 Solenoid Base
15-27 Belt Cover (Top)
15-28 Screw (M6 -1.0x48)
15-23 Belt Guard
15-24 Screw (SM5/32)
F1621 Safety Cover

SV221 Screw (M4 -0.7x8)

Z £ B

EHE NG
[

BR4%

B24%

B24%

B R i
B24%

EEZE L
B24%
EEZEEIEEG
NG e
TREMGHBSE
B24%
FRFIFETH A7
BT ] o
Kz (B
B24%

& e
PN ER A
INB R
B24%

q.

DO — L — W= = = W DA /= == =W WA BN ===



17




COMPACT —SIZED SERVO MOTOR(OPTIONAL)

Ref. Parts Amt .
No. No. Description zZ 4 2 B Reg.
1 VG1701  Direct-drive Servo Motor Assy L A 1
2 VG1702  Machine Rest Boarcl MR 1
3 SF244 Screw (M6 - 1.0x 16) HR4% 3
4 VG1704  Head Fan Motor B Ass'y JFE 1
5 SF241 Screw (M6 -1.0x 10) IE4% 2
6 MIR110  Screw (M6 -1.0x 10 )R R 1
7 VG1707  Rubber Cshion PHEEEE 1
8 VG1708  AC Direct-drive Servo Motor INGIEL =3 1
9 SF230 Screw (M5 -0.8x 12) H2R4% 3
10 VG1710  Safety Cover BEEE 1
11 SV221 Screw (M4 -0.7x 8) I24% 4









accor- SHING LING.
| 2T i

SINCE 1959 INDUSTRIAL SEWING MACHINE

SL-TOAP-C3-4527460 SL-2TO0-AST/EST SL-2800-350/50M
4-nocadle f-thread Food-alf-the-grm Bﬂ-:ﬂ-o:'k Yoo up- the-amm bvertock Machane with Feed-up-the-arm Interlock Machine with
Flatseamsing Machine (Fully-enclosed nype Compact Servo Motor ssd Thresd Trimmer Compact Servo Motor and Theresd Trimnser
TREEM R R R 2R ﬁiﬁ‘ﬁ'l:' R = i A TR = LIS s R AR

VG-99IES-AST-TF-DS VG-888S-TF-AST VG-SBSA-TE/AST
Exiremely-Small Cylinder-bed Interlock Serall Cylindor-tod Interlock Machine Tosp Foauder for 1-neadle 5-thecad
Mnhlmt'rﬁlThdenmmmTw Foeder with Theead Trimmer and Top Feodor -

PR TR T i ; TR ) i bpapbpogciopinmrysd

L HE ]

(B R

VG-0995-NT00-AST-TF-DS VG-HERA-NGOD-TF/AST

Seall Cylinder-bed Interlock Machise with Imterbock Machine with Lefi-hand Knile SL-1795
Lefi=hand Knife and Top Freeder for Hemming arsd Theead Trimmer for Hemening Computer-comtrolled High-speed
= Illﬂ!:ﬂlﬂ!lﬂmll!frﬁ I A 0 T L Lméugrmﬁ%;uhmn

VG-999-5B-AST/EST-DS ViG--RE00-AST-RP VG-999-356/EST/DS/ZBR
High-speed Shon Cylinder-bed Inmerlock lerlock Mackane wiih Right.hand Keafe and Dvaal Codlors Divcorative Stiiches Interlock
Machine with Thresd Trissser Reear Puller for Elastic Waisthand Aseing Machine with Top and Usder Theead Trimeser

L = i R 0 = 5 7 Rt Lot e g L Ul T T




	空白頁面
	空白頁面
	空白頁面
	空白頁面



